Nausea and vomiting

Introduction

The management of nausea and vomiting for individuals receiving palliative care can be complex. As there may be several potential contributory factors to consider in any one individual, it may be useful to parallel the approach taken with pain management in palliative care and consider the concept of 'total nausea'.

Assessment

- History a separate history for both nausea and vomiting:
 - o triggers, volume, pattern
 - o exacerbating and relieving factors, including individual and combinations of drugs tried and routes used
 - bowel habit
 - medication consider drugs that may:
 - contribute to the nausea and vomiting
 - cause harm
 - not take effect due to the nausea and vomiting
 - o exclude regurgitation as this will require a different approach. If suspected consider seeking advice
 - o check for other concurrent symptoms.

Examination:

- o general review for signs of dehydration, sepsis and drug toxicity
- central nervous system
- abdomen (for example organomegaly, bowel sounds, succussion splash)
- check temperature, pulse and respiration
- Blood investigations where appropriate may include:
 - \circ urea and electrolytes
 - o liver function tests
 - \circ calcium
 - blood glucose
 - therapeutic drug monitoring where indicated (for example digoxin, theophylline).
- Consider excluding urinary infection.

Clinical management - potential clinical scenarios

1. Clinical toxicity (including drug induced) or metabolic/biochemical upset (stimulation of chemoreceptor trigger zone [CTZ])

Clinical picture

- Persistent often severe nausea.
- Little relief from vomiting or retching.

Cause

Chemical stimulation of CTZ.

By

- Drugs, including cytotoxics and opioids (also delay gastric emptying), NSAIDs, syrupy liquids, antibiotics, antidepressants, anticonvulsants, digoxin/cardiac drugs, alcohol.
- Metabolic, for example uraemia, hypercalcaemia, hyponatraemia, ketoacidosis, infection, Addison's disease, circulating toxins, hormone imbalance.
- Carcinomatosis/chronic inflammation (cytokine induced).

Treatment

- Treat metabolic imbalances.
- Dopamine antagonist, for example Imetoclopramide(caution in use of prolonged higher doses, monitor for extrapyramidal side effects) 10mg up to four times a day orally or subcutaneously or 30mg to 60mg over 24 hours by continuous subcutaneous infusion (unlicensed use). Specialists may recommend higher doses.

- QT haloperidol 500micrograms to 1.5mg orally at night or twice daily, or 500micrograms to 1mg subcutaneously daily (start with lower doses in renal failure and elderly and frail patients) or 1mg to 5mg over 24 hours by continuous subcutaneous infusion titrated to effect (unlicensed use)
- QT levomepromazine* 2.5mg to 5mg by subcutaneous injection 12 hourly as needed or 5mg to 15mg in 24 hours by continuous subcutaneous infusion. May need to give subcutaneous injection more frequently initially, for example hourly, to control symptoms. Consider change to oral route if symptoms resolve.
- Cytotoxic/systemic therapy induced check local policy.

For persistent problems, seek specialist advice.

2. Motility disorders

Clinical picture

- Intermittent large volume vomit, usually relieves symptoms temporarily.
- Early satiation.
- Reflux, hiccup.
- Often little nausea until immediately prior to vomit.

Cause

- Gastric stasis.
- Gastric outlet obstruction pseudo-obstruction intestinal.

Ву

- Autonomic neuropathy (paraneoplastic).
- Drugs (opioid, anticholinergic).

- Metabolic (for example hypercalcaemia).
- Mechanical obstruction, tumour, nodes, enlarged liver (leading to squashed stomach).
- If there is large volume vomiting and/or colicky bowel pain, especially colic caused by a prokinetic agent exclude complete bowel obstruction refer to separate <u>guideline</u>.

Treatment - prokinetic

or

- If elderly or at higher risk of extrapyramidal effects, use one week will require closer monitoring due to cardiac risks).
- If extrinsic compression, consider stent insertion where appropriate or corticosteroid dexamethasone 4mg to 8mg daily reducing after 3 days, aiming to stop or reduce to lowest maintenance dose.

Note: prokinetic agents may trigger oesophageal spasm.

3. Intracranial disorders, for example raised intracranial pressure, vestibular dysfunction, movement-related nausea

Clinical picture

- Headache.
- Altered conscious level.
- Vertigo dizziness with nausea.
- Movement-related sickness.

Cause

• Raised intracranial pressure (ICP), vestibular nerve or inner ear stimulation.

Ву

- Space occupying lesion.
- Base of skull tumour.
- Ototoxicity.
- Middle ear problems.

Treatment - raised intracranial pressure

- Cyclizine 25mg to 50mg orally or subcutaneously (unlicensed route) three times per day or 50mg to 150mg over 24 hours via subcutaneous infusion (unlicensed route).
- Corticosteroid dexamethasone 8mg to 16mg daily reducing after 3 days, aiming to stop or reduce to lowest maintenance dose.
- Second line <u>levomepromazine</u>* QT3mg to 6mg twice daily orally or QT+2.5mg to 5mg by subcutaneous injection 12 hourly as needed or 5mg to 15mg in 24 hours by continuous subcutaneous infusion. May need to give subcutaneous injection more frequently initially, for example hourly, to control symptoms

• QT prochlorperazine 3mg buccal or 5mg to 15mg orally.

Treatment - movement related nausea

- Cyclizine 25mg to 50mg orally or subcutaneously (unlicensed route) three times per day or 50mg to 150mg over 24 hours via subcutaneous infusion (unlicensed route)
- Hyoscine hydrobromide 150micrograms to 300micrograms orally, 200micrograms to 400micrograms subcutaneously or 1mg/72 hours via transdermal patch. Observe for anticholinergic side effects.
- Cinnarizine 30mg orally initially then 15mg three times a day.
- Second line <u>levomepromazine</u>* QT3mg to 6mg twice daily orally or QT+2.5mg to 5mg by subcutaneous injection 12 hourly as needed or 5mg to 15mg in 24 hours by continuous subcutaneous infusion. May need to give subcutaneous injection more frequently initially, for example hourly, to control symptoms
- **QT**prochlorperazine 3mg buccal or 5mg to 15mg orally.

For persistent problems, seek specialist advice.

4. Oral/pharyngeal/oesophageal irritation

Clinical picture

- Worse on eating.
- Exacerbated by sight or smell of food or smells from other sources.
- Reflux symptoms.
- Retching associated with productive cough.

Cause

• Cranial nerve irritation (vagal and glossopharyngeal).

Ву

- Tumour.
- Secretions or sputum, stimulating the gag reflex.
- Acid reflux.
- Toxins.
- Inflammation.
- Infection (for example candida, herpes simplex).
- Foreign body (for example stent).
- Smells from wounds, stomas, food or other sources.

Treatment

- Treat reversible causes, for example acid reflux, infection, secretions.
- Cyclizine 25mg to 50mg orally or subcutaneously (unlicensed route) three times per day or 50mg to 150mg over 24 hours via subcutaneous infusion (unlicensed route).
- Anticholinergics, for example hydrobromide 150micrograms to 300micrograms orally, 200micrograms to 400micrograms subcutaneously or 1mg/72 hours via transdermal patch.
- Levomepromazine* QT3mg to 6mg twice daily orally or QT12.5mg to 5mg by subcutaneous injection 12 hourly as needed or 5mg to 15mg in 24 hours by continuous subcutaneous infusion. May need to give subcutaneous injection more frequently initially, for example hourly, to control symptoms.

5. Multifactorial/unknown/refractory

Clinical picture

Treatment

- Consider potential causes and treat appropriately. If nausea and vomiting persists, use levomepromazine* as a broad spectrum anti-emetic.
- <u>levomepromazine</u>* Q13mg to 6mg twice daily orally or Q1+2.5mg to 5mg by subcutaneous injection 12 hourly as needed or 5mg to 15mg in 24 hours by continuous subcutaneous infusion. May need to give subcutaneous injection more frequently initially, for example hourly, to control symptoms maintenance dose.
- Consider higher centre origin, for example pain, fear, anxiety.

For persistent problems, seek specialist advice.

6. Higher centres (pain/fear/anxiety)

Treatment

- Refer to Pain assessment and Pain management guidelines where appropriate.
- Nausea associated with anticipation or anxiety may respond to a benzodiazepine, for example lorazepam 500 micrograms to 1mg sublingually or diazepam 2mg to 5mg orally or midazolam 2mg to 5mg subcutaneously or 5mg to 10mg over 24 hours in a syringe pump. The 500 microgram Lorazepam tablet cannot be absorbed by this route. Only the blue 1mg tablets, which can be halved, can be used (e.g. TEVA, Genus, PVL).

* Levomepromazine

Levomepromazine is available in 6mg and 6.25mg tablets, and 5mg/ml oral solution.

Dependent on the product used we would suggest an initial dose of 2.5-3.125mg, increased to 5-6.25mg if the lower dose is ineffective.

7. Emerging therapies

Treatment

- There is a growing evidence base for the role of HOlanzapine 2.5mg to 5mg orally at night in the management of systemic therapy induced nausea and vomiting, and there may be a role in other causes of nausea and vomiting. Olanzapine is also available as an orodispersible tablet.
- There is some evidence that Mirtazepine might be effective in the management of nausea and vomiting, particularly where systemic therapy associated, and could therefore be considered where this might confer additional symptomatic benefits (e.g. mood, sleep).
- Use of isopropyl alcohol wipes for aromatherapy (inhalation) has been shown to provide acute relief of nausea.

Other management considerations

General advice

- Correct the correctable (for example renal function, <u>hypercalcaemia</u>, hyponatraemia, hyperglycaemia, <u>constipation</u>, symptomatic ascites, cerebral oedema/raised intracranial pressure, review medicines).
- Consider non-pharmacological measures (refer to non-pharmacological management below).
- Choose an anti-emetic appropriate to a likely identified cause.
- A combination of anti-emetics may be appropriate.
- A broad spectrum anti-emetic may be indicated if multiple concurrent factors are present.
- Adjuvant corticosteroid and/or benzodiazepine may be combined with the prescribed anti-emetic drug(s).
- Try to avoid the concurrent prescribing of prokinetics (for example **QI** metoclopramide) and anticholinergics (for example cyclizine) medication. The anticholinergics will diminish the prokinetic effect.
- Consider the route of administration of medication as:
 - the oral route may not provide adequate absorption or be available as a result of nausea (which inhibits gastric emptying) or vomiting
 - buccal or sublingual medication administration may be helpful but may trigger symptoms of nausea or vomiting in susceptible individuals
 - the parenteral route may reduce tablet burden which may be a contributing factor to nausea.
- Anti-dopaminergics should be avoided in patients with Parkinson's disease.

Non-pharmacological management

Non-pharmacological measures are important and should be considered alongside the prescribing of appropriate anti-emetics. Measures include:

- Regular mouth care (refer to Mouth care guideline)
- Reduce tablet burden where possible and consider medication formulation (for example patients may find liquid preparations or crushable tablets easier to swallow).
- Regularising bowel habit constipation may be a relatively common cause of nausea
- Regular small palatable portions rather than large meals
- Avoid food preparation and cooking smells
- A calm and reassuring environment
- Acupressure bands (for example Seaband®)
- Acupuncture
- Psychological approaches.

Pharmacological management

Almost all causes of nausea and vomiting can be placed in the following categories, and managed using a specific drug or class of drugs.

Tables are best viewed in landscape mode on mobile devices

,	
Causes	Drug class
Clinical toxicity (including drug induced) or metabolic/biochemical upset (refer to flowchart)	Dopamine receptor antagonist (for example metoclopramide, QT haloperidol or QT levomepromazine
Motility disorders (including drug-induced and paraneoplastic gastroparesis)	Prokinetic (for example metoclopramide - caution in use of prolonged higher doses, monitor for extrapyramidal side effects or QT domperidone)
Intracranial disorders, for example, vestibular dysfunction, motion disorders	Anticholinergic or antihistamine (cyclizine or thyoscine hydrobromide), corticosteroid, tevomepromazine or QTprochlorperazine.
Raised Intracranial Pressure	Corticosteroids e.g. dexamethasone

Causes	Drug class
Oral/pharyngeal/oesophageal irritation	Anticholinergic or antihistamine (cyclizine or hydrobromide), or
Multifactorial/unknown/refractory	Use appropriate anti-emetics for known causes; or broad spectrum anti- emetic QT levomepromazine.
Higher centres (pain/fear/anxiety)	Optimise pain control treat anxiety.
Systemic therapy and/or radiotherapy-induced nausea and vomiting	Refer to local guidelines.

Practice points

- Always try to identify and treat any underlying causes of nausea and vomiting.
- Check that the most appropriate anti-emetic has been prescribed for the probable cause and is given by the most appropriate route. If nausea and vomiting persists, reassess and reconsider the possible causes and treat appropriately. If no improvement is seen, seek specialist advice.
- For persistent vomiting, assessment of hydration and nutritional status is essential and management considered in the context of the patient's clinical picture (refer to <u>Subcutaneous fluids</u> guideline).
- Despite logical and appropriate treatment, the patient may continue to vomit especially if there is a duodenal/gastric outflow obstruction or bowel obstruction. Remember to consider the possibility of bowel obstruction (refer to <u>Bowel</u> <u>obstruction</u> guideline).

Colicky abdominal pain after taking a prokinetic drug may suggest bowel obstruction.

Further information

Receptor site affinities

Receptor site aff	inities of s	selected ant	i-emetics						
	D₂ antago	onistH₁ antag	ionistMuscarinic ar	ntagonist5HT₂ an	tagonist5HT₃ antagor	nistNK₁ antagonis	t5HT₄ agonis	tCB₁ agonisi	GABA mimetic
Domperidone ¹	**								
Haloperidol	***			*/-					
Metoclopramide ²	**				*		**		
Cyclizine		**	**						
Hyoscine Hydrobromide			***						
Chlorpromazine	***	***	**	**					
Levomepromazine	e**	***	**	***					
Olanzapine	**	*	**	**	*				
Prochlorperazine	***	**	*	*/**					
Promethazine	*/**	**	**						
Lorazepam									***
Nabilone								***	
Aprepitant						***			

Ondansetron/		***		
Granisetron ³				

Tables are best viewed in landscape mode on mobile devices

Pharmacological activity: blank = none or insignificant;	* = slight; ** = moderate; *** = marked.
--	--

¹<u>domperidone</u>: does not normally cross the blood-brain barrier; minimal risk of extrapyramidal effects, watch for interactions.

²**metoclopramide**: caution in use of prolonged higher doses, monitor for extrapyramidal side effects. ³**ondansetron/granisetron**: consider interactions

Adapted from Twycross, R, Wilcock, A and Howard, P (eds) Palliative Care Formulary 5th Edition 2014.

Receptor site chart



References

Bentley A, Boyd K. Use of clinical pictures in the management of nausea and vomiting: a prospective audit. Palliat Med. 2001;15(3):247-53. Available from: <u>https://journals-sagepub-com.knowledge.idm.oclc.org/doi/epdf/10.1191/026921601678576239</u>

Collis E, Mather H. Nausea and vomiting in palliative care. BMJ. 2015;351:h6249. Available from: <u>https://www-bmj-com.knowledge.idm.oclc.org/content/bmj/351/bmj.h6249.full.pdf</u>

Cox L, Darvill E, Dorman S. Levomepromazine for nausea and vomiting in palliative care. 2015. Available from: <u>http://onlinelibrary.wiley.com/doi/10.1002/14651858.CD009420.pub3/abstract</u>.

Dietz I, Schmitz A, Lampey I, Schulz C. Evidence for the use of Levomepromazine for symptom control in the palliative care setting: A systematic review. BMC Palliative Care. 2013;12 (1). Available from: <u>https://bmcpalliatcare.biomedcentral.com/counter/pdf/10.1186/1472-684X-12-2.pdf</u>

Dewhurst, Felicity, and others, *Challenging Cases in Palliative Care*, Challenging Cases (Oxford, 2024; online edn, Oxford Academic, 1 May 2024), <u>https://doi.org/10.1093/med/9780192864741.001.0001</u> [accessed 21 Oct. 2024].

Gupta M, Davis M, LeGrand S, Walsh D, Lagman R. Nausea and vomiting in advanced cancer: the Cleveland Clinic protocol. J Support Oncol. 2013;11(1):8-13. Available from: <u>https://www.jpsmjournal.com/article/S0885-3924(12)00562-3/pdf</u>

Glare P, Pereira G, Kristjanson LJ, Stockler M, Tattersall M. Systematic review of the efficacy of antiemetics in the treatment of nausea in patients with far-advanced cancer. Support Care Cancer. 2004;12(6):432-40. Available from: <u>https://link-springer-com.knowledge.idm.oclc.org/content/pdf/10.1007/s00520-004-0629-y.pdf</u>

Kennett A, Hardy J, Shah S, A'Hern R. An open study of methotrimeprazine in the management of nausea and vomiting in patients with advanced cancer. Support Care Cancer. 2005;13(9):715-21. Available from: <u>https://doi.org/10.1007/s00520-004-0768-1</u>

Mannix K. Palliation of nausea and vomiting. CME Cancer Medicine. 2002;1:18-22. Available from: https://nhs.primo.exlibrisgroup.com/permalink/44NHSS_INST/nf660i/cdi_unpaywall_primary_10_7861_clinmedicine_6_2_144

Murray-Brown F, Dorman S. Haloperidol for the treatment of nausea and vomiting in palliative care patients. 2015 Available from: <u>http://onlinelibrary.wiley.com/doi/10.1002/14651858.CD006271.pub3/abstract</u>.

National Institute for Health and Clinical Excellence (NICE). Palliative care – nausea and vomiting. Clinical Knowledge Summary.2021. Available from Palliative care - nausea and vomiting | Health topics A to Z | CKS | NICE [Accessed 21 Oct 2021]

Prommer E. Role of haloperidol in palliative medicine: an update. The American journal of hospice & palliative care. 2012;29(4):295-301. Epub 2011/10/15. Available from: <u>https://journals-sagepub-</u>com.knowledge.idm.oclc.org/doi/epub/10.1177/1049909111423094

Stephenson J, Davies A. An assessment of aetiology-based guidelines for the management of nausea and vomiting in patients with advanced cancer. Support Care Cancer. 2006;14(4):348-53. Available from: <u>https://link-springer-com.knowledge.idm.oclc.org/content/pdf/10.1007/s00520-005-0897-1.pdf</u>

Twycross, R, Wilcock, A and Howard, P (eds) Palliative Care Formulary 5th Edition 2014. Available from: https://doi.org/10.1136/ejhpharm-2015-000652

Wood GJ, Shega JW, Lynch B, Von Roenn JH. Management of intractable nausea and vomiting in patients at the end of life: "I was feeling nauseous all of the time . . . nothing was working". JAMA. 2007;298(10):1196-207. Available from: https://doi.org/10.1001/jama.298.10.1196

